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NAME OF SAMPLE: Rechargeable Li-ion Battery

T A 7 FL A B L

CLIENT: Hixon (Shenzhen) Technology Limited
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Name of samples: Rechargeable Li-ion Battery
B AL FR ] 78 RS ALt

Type/Model:
TSR J293
3,8V 8000mAh 30,4Wh

Color: Silver
FEmmE e AR

Physical shape: Prismatic
FEMIEAR: A

Commissioned by: Hixon (Shenzhen) Technology
Limited
ZAE AL BRI TR AR A PR 2 7]

Manufacturer: Hixon (Shenzhen) Technology Limited

A AL RN TR R A IR A ]

Commissioner address:5/F, Building C,Haikexing
Returned Overseas Student Park,16 North Jinlong
Road,Pingshan New Area Shenzhen, China

AR AL I R T B L BT X4 e KIEdE 16 Sk}
PR LR C ) 5

Manufacturer  address:5/F,Building  C,Haikexing
Returned Overseas Student Park,16 North Jinlong
Road,Pingshan New Area Shenzhen, China

Az A bk GRIITTRE L X e KiE L 16 S iR
PR AL S C 5 B

Classification of test: Commission Test
K2 5] ZEF0

Quantity of sample: 8 battery packs, 30 cells
R 8 AN A, 30 /MRS

Tested according to:
I v
ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Sample identification:
FE AR 5 b 1#~b8#, c1#~c30#

Receiving date:
FREH I 2019-04-03

Means of receiving: Submitted
by commissioner

BT RIRALIERE

Completing date:
SEACH#: 2019-06-28

Test item: 8 items
WHRITH . 8 T

Test conclusion:
o 458

The Rechargeable Li-ion Batteries submitted by Hixon (Shenzhen) Technology Limited are tested
according to Section 38.3 of the Sixth revised Edition Amendment 1 of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3).
The test items are full items. The test results comply with the relevant requirements of the standard.

HIARYI T i BB A IR R AR AT S g

i (LT el bemia i@ i) i Abr e
(R S ARHEA R EE R

Title:
fikHE NBASS -

Manager
ez yiil

Reviewed by:

Huapprass .,

Approved by:

bt

Tested by:

pho*8" b Wt Guskea
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Description and illustration of the sample:
T U B S :
The sample’s status is good

FEROIRIL R4

Test item
AT H

Sample No.

Ff b 5

State
RE

Remark

#ik

T.1~T.5

b1#~b4#

at first cycle, in fully charged states

AN e O A B e 4 e LIRS

b5#~b8#

after 25 cycles ending in fully charged
states
5 25 DA A BB A S8 e HUIRAS

T.6

cl1#~c5#

at first cycle at 50% of the design rated
capacity

SN 7 R A S H B UE
HHE 50%

c6#~c10#

after 25 cycles ending at 50% of the
design rated capacity

55 25 A 7 LB R B A R B BT A
JE 2 1) 50%

T.7

b1#~b4#

at first cycle, in fully charged states

S AN e O A B e A e LIRS

b5#~b8#

after 25 cycles ending in fully charged
states

55 25 A Fr 7E R A Y e A T8 RS

using undamaged
samples previously
used in tests T.1to T.5
EFREE T4 & T.5 %
AR A

T.8

c11#~c20#

at first cycle, in fully discharged states

AN T O A B S A RS

c21#~c30#

after 25 cycles ending in fully discharged
states

55 25 A Fr 78 R A Y SE A CBARES

Description of the sampling procedure:

BURERE PP A Ui B

Description of the deviation from the standard, if any:
DR RANT S AR T A BB

Remarks:

Hik s

Throughout this report a comma is used as the decimal separator.

At o BLE S R NI

LTC-R-4279-UN38.3-A2
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Ref. No..RZUN2019-1427
Photos of Samples and Labels/# & B8 A K& iR iR

3,8V 8000mAh 30,4Wh)

Battery/Fiith  (J293

8BS (Model ) :J293 11cp7

. J29: /60/70-2 20190
.ﬂﬁﬂuﬂ-ﬂiﬁﬂﬁ(u‘mlted charge volage):d.;s*ga
Wﬁﬁﬂl?%nhmechargeable Li-ion Battery)
3.8V 8000mAh 30.4Wh Made In China

-

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/# & B8 A K FxiH

Inner Cell/ N #FFEES (646069 3,8V 4000mAh )

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PR R Tk R F5E
38.3.4 Procedure/Jilik > & —

Test 1: Altitude simulation/Jlif 1: =B

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least

six hours at ambient temperature (20+5°C)/ ¥ HC AL L 7E IR FE A 20£5°C, KA

JE I RANRT 11,6kpa BRI HIEAEA DT 6 AS/Nif

Requirement/brifE E K :

1 Cells and batteries Mass loss limit: <0,1% /¥

i I R 15<0,1% The samples b1#~b8# :
38.34.1 | 2 Open circuit voltage not less than 90%, The No leakage, no venting, no P

requirement relating to voltage is not applicable | disassembly, no rupture and

to test cells and batteries at full discharged | no fire/%i 5 & b1#~b8# [ #F

states. me LR LHEAR. LM

RIS 5 T B HLTE SR TR0 o TF i R iy | P JEBCRBARER IR

90 % W R ANE F T 58 52 I Al Bt . | The data is shown in Table 1./

3 No leakage, no venting, no disassembly, no HlE WAk

rupture and no fire & (LD NIETRR. TLHE

S k. R VLR ICE KR KA

Test 2: Thermal test/JUiR 2: #Hapdy

Test cells and batteries are to be stored for/ B A7 fits A0 F :

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —40+2°C(6h)

[T N HUERT R — IR FEDE Ay 7242°C(6h) —-4042°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+£2°C(12h)

ST ORI B ARt — VIR S ARy 7242°C(12h) —40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i&

JE B 48t K R] B T TE] 24 30min

3 This procedure is to be repeated 10 times/#E & 10 X fE¥F

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38.3.4.2 | temperature (20+5°C)/IEM LW 5, HIMIE 20£5°CHIZ& 1 T HAE 24 /M) p

Requirements/fx kR

1 Cells and batteries Mass loss limit; <0,1% /f#
it B A0 2R <0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable

to test cells and batteries at full discharged
states.

T it 6 J T i s 2 AN T 156 T R T )
90 % , b BERANIE FH T 56 428058 H P H R FEs
3 No leakage, no venting, no disassembly, no
rupture and no fire

FESL (D MTGIRWH. GHER . k. ok
KU T KRR

The samples b1#~b8# :

No leakage, no venting, no
disassembly, no rupture and
no fire/%i "5 A b1#~b8# ] i
me LR LA LW
NPRIE IV =P SES

The data is shown in Table 1./

Ko WK A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Verdict
g

Result

TR R

Requirements
PREEK
Test 3: Vibration/ YR 3: &3

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
AR B 22 e R A (G b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/{E5) L IESZI L, LA 7Hz #9n0
% 200Hz, SREAERD IR THZ —ANMER, —MEFAFREE 15 708 I Ei#%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} T-HUSG N B h: M 7THZ FHiG, DL 1g, (04
I ERFFAA, BERAF] 18Hz. AFHIRIEIRFFE 0.8mm (SFFZ 1.6mm)

I HARZE RN E R I 89, UE(EINEE (K% 50HZ) o SRJGTREF 89y HIUEAE I
[Z, HEBEESGINE] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / T REH: M 7Hz FF46, L 1g, AV INIE E CREFAS
A, EHBEER] 18Hz. S RIRIEIREFE 0.8mm (R 1.6mm) H HAZ N N E P
I 29, FIEE IR (K2 25Hz) o RS IREF 29, VEE IR, B 2HiAe s
fn#| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must

be perpendicular to the terminal face. /UA$iR ) 1) of— AN T ] 2 2502 3 B AE f A
PE, XA S AN AR E 7 BRI 12 ), AT 3 NN, 3R 9 /)
Hﬂ‘o

Requirements/fx k3R
1 Cells and batteries Mass loss limit; <0,1% /f#

38.3.4.3

i I 151 8<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

T it 6 J T i T N2 AN T 1256 T I R T
90 % , b BERANIE FH T 58 428058 H P H R FLEs
3 No leakage, no venting, no disassembly, no
rupture and no fire

FESL (D MTGIRWH. THER . k. ok
KU BT KRR

The samples b1#~b8#:

No leakage, no venting, no
disassembly, no rupture and
no fire/ %5 A b1#~b8# [ K
m: G GHER . O
N RTEIVYS T - D &L S

The data is shown in Table 1./

B Wk 1

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Verdict
g

Result

TR R

Requirements
PR R
Test 4: Shock/MiR 4: w3

1 Test cells and batteries shall be secured to the testing machine/LL £ & ()22 [&
SE AR RO R LTS it 1 4 S IS A 3 1

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / X} 44~
RS DLUE(E ) 1509, HIEIESZ IR B f iy, Bk Rpst 6 =80, RAHISINEA 2 i
KINTHE 509, FHK RS2 [A] 11 2280 1) R 52t

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
‘mass

gn (or Acceleration(g,)= ( j , Which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( J , which is smaller) and pulse duration of

mass
SLEOINEE L, BKphRRSE 6 =, KA NA % KIEE 509, (2

38.3.4.4 30000 N . X N .
(j P MED R RSN 1] 11 ZERD R ks
mass

11 milliseconds/xH &4 H it LUy 150g, (545 (100850] REUME) (R TE

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4&:A™ H il Bl F i £
JRAE =S HAHZE B BB 2 307 2 (0 IE D7 & = okahide, BB AR ROTT I4 52 =k
iy, BIAZ 18 b .
Requirements/FrifEEE K :

1 Cells and batteries Mass loss limit: <0,1% /Ff 5 i
EH12:<0,1%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

Bt 8 5 T L N AR T B8 T T L - 90

The samples b1#~b8# :
Acceleration= 1509,

No leakage, no venting, no
disassembly, no rupture
and no fire/%w'5 o~ b1#~b8#
AR i«

% WL SRANE F T 58 42 8056 L ) FRTB AT LR
3 No leakage, no venting, no disassembly, no
rupture and no fire

Febh CRD NERBL o<, iR, JEmiz e
LTHE KR KA

UEAEL I = 1509,
TR TTHER . Tk
TR VLK T KL%

The data is shown in Table

11 R A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PR R Tk R F5E
Test 5: External Short Circuit/flli& 5 4ME&E

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4°C/JjI# B iC i B Vb RE i B 2R
JERESELE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /M FES IEGURH/NT 0,1Q G HLBH [R1ER HEAT AL, A il 1 A I B2 Tk
23] 57+4°CZ G PR FERES 1 /N by T, A et P B 22 it e iR
TE ) — 2N LI 25 TR

.3.4.5 P
38 3 The cell or battery must be observed for a further six hours for the test to be

concluded,
3 LS B FR s g — 2D %2 6 AN/ A BE S5 e .

Requirements/FrfE K ;
During the test and within six hours after test ,the

cells or batteries The samples b1#~b8# :
MR FEF AR 2 5 6 AN/, S s A | no disassembly, no rupture
e} and no fire/4%i*5 4 b1#~b8#
v o -
1. External temperature not exceed 170°C ggg;z;mgﬁﬁw‘ BAUR
AR AT 170°C The data is shown in Table
2. No disassembly, no rupture and no fire. 1R WA 1

TR . TeRERM T KR K

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

B

Requirements Result

PRAEEIR TR R

Verdict
g

38.3.4.6

Test 6: Impact / Crush / Jllif 6: #E&/HFE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
i GEHTEAA/NT 18 =K FEFIE Hi)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
H TR it FH ) PR SR B ) RS T — AN~ - 1 |

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./ s —E &N
15,8mm FIAGNE RS il EE S, K —BUEA 9,1kg HIYA N 61+2,5cm
P v JEE Vi ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #5323 d; HRAFE, 5N 5T IH F R T
17 I SRUSAERRE O EAS 15,840,1 KT IR H MM HEE. MR E
2.

Requirements/FrifE 3K :

1 Cells external temperature not exceed 170°C.H,
A B P Y ) o e 3R TR AN I 170°C

2 No disassembly, no fire within six hours of this -
test

RIRLE G 6 NI 2, HUSFIR S S RITE
fir AT s KRR AL

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B GEMTHATE, 2858 6 /A0 it A B AR/ T 18 K [ A% i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / K VB E T BB TAE PIASFIHLZ A1 55 I, $F IR 1INk, 1E5
—ANEE BRI EE R Ly 1,6 JEORD . BYRRFSEELT, EEIHIILLL =S
(a) The applied force reaches 13 kN + 0,78 kN. / Jii in ) /71 %1 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV/, /i ) B T B&E 27 100 ZAR
(c) The cell is deformed by 50% or more of its original thickness./H 45 FZ 1A 7 4
JEE 50%LA |

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /A& AT B4 2 Fi it SR AN B 6 PR — Tt s o 2104101 /688 T3 02 R s N2 DA G
SPIRR I  FAETE R AN -S h  ELA D TR) E

Requirements/FrifE R :

1 Cells external temperature not exceed 170°C.H The samples c1#~c10#:

no disassembly and no fire/

SO B RV PR 3 1 2R THD UL P AN e i 170°C 95N cl#~c10#BIFEN: &
2 No disassembly, no fire within six hours of this | f#ik. THE KINE
test The data is shown in Table

RILEFUT 6 N2 P, AR AR | 2,808 1k 2
MR RIS KRR

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PR R Tk R F5E
Test 7: Overcharge/flliR 7: T 7 H
1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/UA 2 £5illid | 4k 37 1 B K RFSE 70 LR FE i 78 FL
2 The minimum voltage of the test shall be as follows/Z R /)N B K WL T SC
a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or
22V] W FKAEFE W R B R AT 18V, A
T B /0N 78 F P R | 5 S i K 7 FL P R PRI R
el A 22V 2P BN .
, The voltage of the test is
valtage is more than 18V: the minimum voltage o | &7V 2nd he current s 8A
I N N ¢ \\ ‘\x \\
38.3.4.7 the test shall be 1,2 times the maximum charge MAﬁE/]EEEjj 8,7V, Wiy P
P40 voltagel ) SaEREI 7 A RIS 18V, Al | 8
) i /0 78 R P S T 2K bR JE B K A HE EEL R
1,2 1%
3 Tests are to be conducted at ambient
temperature 20+£5°C, The duration of the test shall
be 24 hours/20+5°CIHM IR T, RIRHFEE 24 /)
Hﬂ‘o
Requirements/frifE Z3K: The samples b1#~b8# :
No disassembly and no fire within seven days of | For voltage data before test,
this test see table 3. / iR I8 AT HLE L3R
SR RE R ZE R P AR 7 KN, SOCMARIE | 3
BHRIG KA. no disassembly, no rupture
and no fire/%% 5 N b1#~b8#
FIRESD: A, ToE KA
Test 8: Forced discharge/illi& 8: 3&HIH
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,
204+5°CHPA IR E T, B AN IR 12V I E R IR Bk TR, thER
FL R B b 45 B FEOE I 46 IR A i ) 48 5 PR R R F VAR o
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P

initial test current (in ampere)

5 52 10 T PR P VAT B0 o B IBEAE I R RS B ) B T RN R D A B A O R AT, B RS
1SRRI Ta]) D DRBUE FEER PRI (28D .

Requirements/Fr#E %K :
No disassembly and no fire within seven days of
this test

WIS I T AR RS 7 KA, NIERAAE
KRR

The samples c11#~c30#:

no disassembly and no fire/
BN c11#~cI0#IIFE b :
Tk B KR

The data is shown in Table
3845 WK 3

LTC-R-4279-UN38.3-A2
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Table1: T1~T5/ % 1. {5 1~ 5

Test 5:
Mass oCcv Tessitmll;lg:;cgﬁ/de Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ E)éthecr)?tal
S | rior to rior to - i MR 2: #3 MR 3: s MR 4: 7 T
ealilno? fest/iiﬁ Ii)est 1R R 1. A W 2: kel W 1 MR 4 vl C'rcu't/"iﬂﬂ‘ﬁ
FERS | WETRE | WA 5 ShES
(9) E(V) Mass loss(%) |Change ratio | Mass loss(%) [Change ratio | Mass loss(%) | Change ratio | Mass loss(%) | Change ratio | Temp. (°C)
JRER(%) | HEH(%) | FETK%) | BE%) | FEHRK%) | HEH%) JRER(%) | HEH(%) ELEE (°C)
b1# 121,625 4,327 0,000 100,00 0,011 97,87 0,000 100,00 0,000 99,98 57,5
b2# 121,802 4,332 0,000 100,00 0,010 97,99 0,001 99,98 0,000 100,00 57,3
b3# 121,735 4,325 0,000 100,00 0,010 97,85 0,000 100,00 0,001 100,00 57,2
b4# 121,775 4,327 0,000 100,00 0,009 97,83 0,000 99,95 0,000 100,00 57,7
b5# 121,645 4,334 0,000 100,00 0,009 97,74 0,000 99,95 0,000 100,00 57,5
b6# 121,688 4,326 0,000 100,00 0,010 98,13 0,000 99,98 0,000 99,95 57,3
b7# 121,644 4,324 0,000 100,00 0,011 98,22 0,000 99,95 0,000 99,98 57,5
b8# 121,683 4,337 0,000 100,00 0,009 97,81 0,000 99,95 0,000 100,00 57,2

LTC-R-4279-UN38.3-A2
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Table2: Crush /3 2:%% &

Sample No.
FER S
Test 6:
Crﬁzh/‘mu OCV prior to test /
R 6HE WIRHTHE (V)
Temp. (°C)

i (°C)

cl# c2# c3# c4i#t c5# c6# cr# c8# co# c10#

3,855 3,856 3,855 3,858 3,853 3,857 3,855 3,853 3,857 3,854

27,2 27,4 27,5 27,3 27,1 27,7 27,6 27,4 27,7 27,3

Table3: Overcharge Test of batteries/ % 3 Hijthid 7856
Test 7. Sample No. b1# b2# b3# ba# b5# be# b7# b#
Overcharg FE b5
e MUK 7: OCYV prior to test /i
o) AR 4,232 4,242 4,231 4,230 4,230 4,241 4,242 4,240
Table 4: Forced discharge / 3 4. 51| H
83*2‘:%6;0' c11# c124 c13# c14# 154 c16# 174 c18# c19# c20#
Test 8: -
Forced OCV priortotest| 4 455 3,446 3,438 3,435 3,437 3,435 3,445 3,448 3,445 3,433
discharge / [ IR HT L (V)
Wi 8: Sample No. c21# c224 c23# c24# c25# c26# c2T# c28# c20# c30#
*il:uf?
il .
ocvpriortotest/ | 53436 | 3435 | 3441 | 3435 | 3447 | 3436 | 3439 | 3447 | 3442 | 3448
_‘Lﬁg&ﬁ-’q EE,E(V) ) ’ 1] ) y ) L] y ] 3y

LTC-R-4279-UN38.3-A2
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= I
Important

Lo i oA I 57 B & o 2K
The test report is invalid without the official stamp of CVC.

2. RAKRRAEEPBHFEE, AEHHE AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikEH LAEN . BN LRI A4 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BAREIRBTICR .

The test report is invalid if altered,

5. XTRMAR A A A NI EIR S 22 H A R A A e il A SR H
Objections to the test report must be submitted to CVC within 15
days,

6. AR O E AR DT
The test report is valid for the tested samples only.

7. HEAPRINATEH E”, PR @, “FRRONET,
“NIAFTR G
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

o Bk REOTNTTRPEIT R KIE R R 35

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

H, 15(Tel): 020 32293888

f&  FE(FAX): 020 32293889

M B 2 i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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